
 Gribetz International                                               J513165051-4

Parts Manual

Pro ME Panel Cutter

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



© Copyright 2002, 2003, 2004, Gribetz International. All rights reserved.

Paragon is a registered trademark of Gribetz International.

e Series and the stylized “G” area trademarks of Gribetz International.

Global Systems Group and the stylized logo are registered trademarks of Gribetz International, Inc.

Leggett & Platt and the stylized logo are registered trademarks of Leggett & Platt, Inc.

All other product names in this manual are trademarked or copyrighted by their respective owners in the U.S and other 

countries. All rights reserved.

Gribetz International

A Leggett & Platt Company

13800 N.W. 4th Street

Sunrise, Florida 33325

http://www.gsgcompanies.com

This manual may not, in whole or in part, be copied, photocopied, reproduced, translated, or converted to any electronic or 

machine readable form without prior written consent of Gribetz International.

Details herein are subject to change without notice.

Printed in the United States of America.

Part Number J513165051 Manual (REVISION 4)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



Table of Contents

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Pro ME Panel Cutter 1

Pro ME Panel Cutter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
Introduction  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

CD-ROM Navigation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Read the Tables . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Get Additional Help  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
How to Give Your Feedback . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Accumulator Guide Assembly (J398270600) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4
Material Slide (J398270700) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
Mount for Photoelectric Eye Sensor (J504112339) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Motor Assembly - Mount (J504112328)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Infeed Rollers Assembly Kit (J398271000)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Actuator & Slitter Assembly (J398271100)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Actuator Mount Assembly (J598271101) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Drawing Slitter Assembly, Near Side, RH (J598276100) . . . . . . . . . . . . . . . . . . . . . . . . 18
Slitter Assembly Gear Configuration RH (J598276094)  . . . . . . . . . . . . . . . . . . . . . . . . 24
Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)  . . . . . . 28
Slitter Assembly Right Hand Lower Conveyor Configuration (J598276096)  . . . . . . . 32
Slitter Assembly, Far Side, LH (J598276101) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Slitter Assembly Gear Configuration - Left Hand (J598276097)  . . . . . . . . . . . . . . . . . 40
Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098)  . . . . . . . 44
Slitter Assembly - Lower Conveyor Configuration, Left Hand (J598276099) . . . . . . . 48
Crosscut Assembly Kit (J398271200) Sheet 1 of 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Crosscut Assembly Kit (J398271200) Sheet 2 of 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Sharpener - Cross Cut (J504112365)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Panel Cutter Guards (J398271300) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60
Valve Assembly (J598271227) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 62
Panel Assembly (J521019004)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64
Panel Terminals (J521019004)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 68
Index by Part Number . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 71
Index by Part Description. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 75
Panel Cutteri



Table of Contents

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

iiPro ME



Pro ME Panel Cutter
Pro ME Panel Cutter

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter1



Pro ME Panel Cutter
Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

2Pro ME



Introduction Pro ME Panel Cutter
Introduction
This manual lists parts and assemblies for the Pro ME Panel Cutter. Refer to the associated table for part 
numbers. For ordering instructions, please refer to the Gribetz Parts Center Manual (J513165002) or contact 
the Customer Service department at Gribetz International.

CD-ROM Navigation
This full color manual is available on CD-ROM in PDF (Portable Document Format) and can be viewed or 
printed from Adobe® Acrobat® Reader. All versions of Acrobat Reader are included on the CD-ROM.

This interactive manual allows you to click on a Table of Contents or Index entry from the Bookmarks tab in 
the Navigation Pane and go directly to that page. Cross-references and web sites are also linked. You will 
need internet access to link to web pages.

How to Read the Tables
Item numbers in tables identify callouts in illustrations and photographs immediately preceding the table. An 
item not shown in an illustration or photograph will be marked “n/s” in the table. An item shown in the 
illustration, but not listed in the bill of materials or kit will be marked as “n/b”. All measurements are 
assumed to be Standard except where metric measurements are noted.

How to Get Additional Help
We recognize that there may be times when you may need additional help. Our Parts Center Hotline is 
available to you Monday through Friday, 8:00 a.m. to 5:00 p.m., Eastern Time. Our skilled personnel will be 
able to help you with parts identification and pricing. Before calling, always have your machine model, 
serial number, and size available.

Gribetz International Parts Center Hotline (800) 743-7378

How to Give Your Feedback
We’re interested in hearing what you have to say. Please let us know what you like in this manual, as well as 
what you don’t like. Tell us what you would like to see more or less of, or what you would like to see 
presented in a different way. We look forward to hearing from you soon.

Please address all comments to:

Global Systems Group, Technical Documentation
Sawgrass International Corporate Park
13800 North West 4th Street, Sunrise, Florida 33325 or via the Internet at: http://gsgcompanies.com

NOTE:  Some of our electronic manuals can be easily e-mailed. 
Your server will require space of 20Mb or more.

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter3



Accumulator Guide Assembly (J398270600)Pro ME Panel Cutter
Accumulator Guide Assembly (J398270600)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

4Pro ME



Accumulator Guide Assembly (J398270600) Pro ME Panel Cutter
Table 1  Accumulator Guide Assembly (J398270600)

ITEM QTY PART NO. DESCRIPTION

1 1 J52060281 ROLLER, ELECTRIC PANEL CUTTER

2 1 J52060282 ROLLER, ELECTRIC PANEL CUTTER

3 1 J52060283 ROLLER, ELECTRIC PANEL CUTTER

4 2 J5206036 SUPPORT, ACCUMULATOR ROLLER

5 2 J5206055 BAR, GUIDE, ACCUMULATOR

6 2 J5206068 BLOCK, ACCUMULATOR

7 2 J520607802 GUIDE, BAR MOUNT. LH

8 2 J520607803 GUIDE, BAR MOUNT, RH

9 4 J5206087 BEARING, PILLOW BLOCK, 1

10 6 J5206134 PULLEY, PHENOLIC BODY, BALL

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter5



Material Slide (J398270700)Pro ME Panel Cutter
Material Slide (J398270700)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

6Pro ME



Material Slide (J398270700) Pro ME Panel Cutter
Table 2  Material Slide (J398270700)

ITEM QTY PART NO. DESCRIPTION

1 1 J504112305 BRACKET, ATTACHMENT, RH

2 1 J504112306 BRACKET, ATTACHMENT , LH

3 1 J504112339 DRAWING, MOUNT PHOTO EYE GUIDE

4 1 J504112346 JOINT BRACKET MATERIAL SLIDE

5 1 J504112383 SLIDE, MATERIAL, WELD RH 90

6 1 J504112387 SLIDE, MATERIAL, WELD LH 90

7 1 J504112398 TUBE, SPACER, SLIDE MATERIAL

8 1 J520605040 TUBE, SPACER, SLIDE MATERIAL

9 2 J5206136 BRACKET LEG, SLIDE, ASSEMBLY

10 2 J5206137 TUBE, UPPER LEG SUPPORT

11 2 J5206138 LEG, PEDESTAL SUPPORT

12 1 J5206140L BRACKET, PIVOT, L/H

13 1 J5206140R BRACKET, PIVOT, R/H

14 2 J5206920 PANEL, MATERIAL SLIDE, 48 X 70

15 2 J520630701 BRACKET, MATERIAL SLIDE

16 1 J598270706 PLATE, 1/4”X 1 1/4” X 24” LG

17 2 J598270707 PLATE, 1/4” X 1 1/2” X 2 1/2” LG

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter7



Mount for Photoelectric Eye Sensor (J504112339)Pro ME Panel Cutter
Mount for Photoelectric Eye Sensor (J504112339)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

8Pro ME



Mount for Photoelectric Eye Sensor (J504112339) Pro ME Panel Cutter
Table 3  Mount for Photoelectric Eye Sensor (J504112339)

ITEM QTY PART NO. DESCRIPTION

1 1 J504112216 MOUNT, IDLER DRIVE ASSEMBLY

2 1 J504112328 MOUNT, MOTOR ASSEMBLY

3 2 J504112333 TUBE, GUIDE MATERIAL SLIDE 85” LG

4 1 J504112334 BELT, TIMING, L050, OPEN END

5 1 J504112341 MOUNT, PHOTOCELL

6 1 J504112342 PLATE, BELT ATTACHMENT

7 1 J504112366 BRACKET, SENSOR, MATERIAL SLIDE

8 1 J504112376 BRACKET, E-CHAIN, MATERIAL SLIDE

9 1 J5206368 MOUNT, LENGTH SENSE BAR

10 1 J5206475 BRACKET, MNT, E-CHAIN, SM FEMALE

11 1 J5206485 BRACKET, MOUNT, SMALL, MALE

13 1 J5206490 BRACKET, SWITCH MOUNT

14 1 J598270702 BRACKET, PHOTO EYE PRO ME

15 1 J598270703 SPACER, PHOTO EYE SENSOR

16 2 J5Q1341 COLLAR, STEEL PLATED, ZINC, 1

17 1 J521001060 CARRIER, CABLE, E-CHAINE, SMALL Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter9



Motor Assembly - Mount (J504112328)Pro ME Panel Cutter
Motor Assembly - Mount (J504112328)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

10Pro ME



Motor Assembly - Mount (J504112328) Pro ME Panel Cutter
Table 4  Motor Assembly - Mount (J504112328)

ITEM QTY PART NO. DESCRIPTION

1 1 J504112212 BELT, GEAR, 130 X LB037, 3/8” WIDE

2 1 J504112325 MOUNT, SLITTER MOTOR MOUNT

3 1 J504112326 GEARMOTOR, THREE PHASE, FLANGE

4 1 J504112329 COUPLING, JAW TYPE, 5/8 BORE

5 1 J504112330 COUPLING, JAW TYPE 3/8 BORE

6 1 J504112331 INSERT, COUPLER, JAW JZ2N

7 1 J504112332 SHAFT, TRANSVERSE

8 1 J5206327 PULLEY, TIMING, P10L050

9 1 J521030108 POTENTIOMETER, 10K 10 TURN

10 2 J5P40137 BEARING, EXTENDED, 5/8

11 1 J504112209 PULLEY, TIMING, 16XLB037, 3/8 BORE

12 1 J504112394 PULLEY, TIMING, ASSEMBLY 1/2 BORE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter11



Infeed Rollers Assembly Kit (J398271000)Pro ME Panel Cutter
Infeed Rollers Assembly Kit (J398271000)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

12Pro ME



Infeed Rollers Assembly Kit (J398271000) Pro ME Panel Cutter
Table 5  Infeed Rollers Assembly Kit (J398271000)

ITEM QTY PART NO. DESCRIPTION

1 3 J511383058 BEARING, FLANGE, 3-BOLT 1” DIAMETER

2 2 J513170150 CLEVIS, MODIFIED

3 2 J515000623 SPROCKET, 40BS20 X 1” BORE

4 2 J516000647 BRACKET, PIVOT, D-229 BIMBA

5 1 J598271001 MOTOR, GEAR, 3/4 HP, #SKIS63AZ-80S/4 BRE

6 1 J598271002 PLATE, STEEL, INFEED ASSEMBLY LH

7 1 J598271003 PLATE, STEEL, INFEED ASSEBMBLY RH

8 1 J598271004 SHF, SST, 1” DIAMETER X 4.75” LG

9 1 J598271005 SHFT, SST, 1-3/16” DIAMETER X 8-5/8” LG

10 1 J598271006 WELD’T, GEAR / SPROCKET 

11 2 J598271008 CHAIN, #40, 1/2 PITCH X 26” LG

12 2 J598271009 ROLLER, 4-1/2” X 96” BODY

13 2 J598271011 CYLINDER, 1-1/2” BR X 3” STROKE

14 2 J598271012 WELD’T, PLATE, TAKE-UP ROLLER

15 1 J598271013 WELD’T, GEAR / SPRKT, ASSEMBLY

16 2 J598271015 COLLAR, 1” ID X 1.75” OD X .363 WIDTH

17 3 J5WRBLF204 BEARING, FLANGE, 2-BOLT, 1” BORE

18 1 J598271016 WELD’T, PLATE, TAKE-UP ROLLER LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter13



Actuator & Slitter Assembly (J398271100)Pro ME Panel Cutter
Actuator & Slitter Assembly (J398271100)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

14Pro ME



Actuator & Slitter Assembly (J398271100) Pro ME Panel Cutter
Table 6  Actuator & Slitter Assembly (J398271100)

ITEM QTY PART NO. DESCRIPTION

1 1 J598271101 DRAWING, ACTUATOR MOUNT ASSEMBLY

2 1 J598276100 ASSEMBLY, SLITTER, NEAR SIDE, RH

3 1 J598276101 ASSEMBLY, SLITTER, FAR SIDE LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter15



Actuator Mount Assembly (J598271101)Pro ME Panel Cutter
Actuator Mount Assembly (J598271101)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

16Pro ME



Actuator Mount Assembly (J598271101) Pro ME Panel Cutter
Table 7  Actuator Mount Assembly (J598271101)

ITEM QTY PART NO. DESCRIPTION

1 2 J504112195 ACTUATOR, 115 V - 25 LOAD17” STROKE FEEDBACK

2 2 J580204375 BRACKET, 6 HOLE INSIDE CORNER

3 4 J580206831 SLIDE, 15 SERIES. LONG, SINGLE

4 1 J598271104 WELD’T ACTR BRKT, MVLB SIDE

5 1 J598271108 WELD’T ACTR BRKT, MVBL LH SIDE

6 2 J598271109 WELD’T ACTR BRKT, FIX SIDE

7 2 J598271149 EXTRUSION, 1530-LITE, 3” X 1.5” X 6.0” LONG

8 1 J598271149 EXTRUSION, 1530-LITE, 3” X 1.5” X 102” LONG

9 2 J598271193 PLATE, SLITTER ACTUATOR EXTRUSION

10 2 J598276006 BRACKET, 6 HOLE INSIDE CORNER

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter17



Drawing Slitter Assembly, Near Side, RH (J598276100)Pro ME Panel Cutter
Drawing Slitter Assembly, Near Side, RH (J598276100)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

18Pro ME



Drawing Slitter Assembly, Near Side, RH (J598276100) Pro ME Panel Cutter
 

Table 8  Drawing Slitter Assembly, Near Side, RH (J598276100)

ITEM QTY PART NO. DESCRIPTION

1 3 J500172127 SCREW, SOC HD CAP M8 X 30

2 1 J500108125 SCREW, SHOULDER, 1/4 X 3/8

3 6 J500203112 SCREW, HX HD CAP 5/16-18X3/4

4 5 J500203108 SCREW, HX HD CAP 5/16-18X1/2

5 3 J500430018 WASHER, SPLIT, M8 LOCK MED

6 3 J500430031 WASHER, SPLIT, 5/16 LOCK, MEDIUM

7 2 J500510001 WASHER, THRUST 1/4IDX11/16OD

8 1 J504264040 SCREW, BUT HD CAP 1/4-20 X 3/4

9 3 J504400031 WASHER, FLAT, 5/16 SAE HARD

10 4 J504112036 SLIDING BLOCK, SLIDER

11 1 J513190161 BEARING, FLANGE G300 18MM,17LG

12 2 J513770008 BEARING, BALL 45IDX58ODX7

13 2 J520600301 BLADE, SCISSOR

14 1 J521203629 HUB, KEYLESS

15 6 J580203330 SCREW, FLANGED BHSCS, 5/16X5/8

16 1 J594212000 BEARING, THRUST 1/4IDX11/16OD

17 1 J598271114 PULLEY, MOD.  AL105TK10/24-0,

18 12 J598271115 BEARING, NYLON 1/2IDX5/8ODX1/4LG

19 24 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 OD

20 1 J598271119 BUSHING, TAPER BORE 3/4"

21 5 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

22 1 J598271130 DISC, BLADE RETAINING

23 1 J598271134 SHT, IDLER,SELF TRACKING PUL.

24 10 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

25 1 J598271138 PULLEY,  MOD

26 4 J598271140 BEARING, NYLON 5/16 ID X 3/4 OD X 3/32 LG

27 2 J598271142 SHT, SLITTER UPPER BELT,  .624 OD

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter19



Drawing Slitter Assembly, Near Side, RH (J598276100)Pro ME Panel Cutter
28 1 J598271146 BELT, TIMING 100T10/610 BFX_

29 1 J598271148 ADJUSTER, SPRING TENSION

30 1 J598271150 SPRING, CPRSN, 5/16 OD X 2 LG

31 1 J500173053 SCREW, SOC HD CAP 10-32X3

32 1 J598271154 SPACER, UPPER TIMING PULLEY

33 1 J598271155 PLATE, LINKAGE, UPPER BLADE

34 1 J598271159 SHT, PLATE, SLITTER ASSY.

35 2 J598271162 SPACER, TIMING PULLEY.

36 1 J598271166 SHAFT, SPINDLE,  UPPER BELT

37 4 J598271167 SHAFT, LOWER BELT .624 DIA

38 12 J598271168 WASHER, NYLON 1/2 ID X 11/16 OD X 1/32THICK.

39 1 J598271165 SPINDLE,  MTR, UPPER BELT CAP

40 1 J598271170 PLATE, 1/4" X 1" X 4.5", LH

41 1 J598271171 PLATE, 1/4" X 1" X 4.5"

42 1 J598271174 BELT, TIMING 100T10/1060 BFX

43 2 J598271175 WASHER, NYLON,  750ID X OD 1.0 X 1/16 THK

44 1 J598271176 WASHER, NYLON,  5/8ID X OD 13/16 X 1/16 THK

45 1 J598271178 BEARING, NYLON  3/4"ID X 7/8"0D X 1/4"LG

46 1 J598271180 PLATE, 1/4"X1"X4.5"LG W/ TAP HOLES

47 1 J598271182 PLATE, GUIDE LINKAGE

48 1 J598271185 SHFT,  STAINLESS, 3/5"DIAX4.65"LG

49 1 J598271191 BEARING, NYLON 5/8IDX3/40DX1/4

50 1 J598271197 DISC, SPINDLE RETAINING

51 1 J598271199 PLATE, PIVOT UPPER BELT ASSY.

52 2 J598276005 BEARING, EXPANSION, 1"

53 1 J598276004 MOTOR, GEAR, 1/3 HP, 67RPM, FACE MOUNT

54 1 J598276014 SCREW, UPPER BLADE TENSIONER

55 1 J598276015 WASHER, SPRING GUIDE

Table 8  Drawing Slitter Assembly, Near Side, RH (J598276100) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

20Pro ME



Drawing Slitter Assembly, Near Side, RH (J598276100) Pro ME Panel Cutter
56 1 J598276030 GEAR, SPUR, MOD., 50T, STEEL

57 2 J598276034 GEAR, SPUR, MOD., IDLER, PLASTIC

58 2 J598276038 GEAR, SPUR, MOD 50T, 20PA, STEEL

59 1 J598276040 GEAR, SPUR MOD. 50T , 20PA, STEEL

60 1 J598276046 GEAR, SPUR MOD. 50T, 20PA, PLASTIC

61 1 J598276047 HOUSING, GEAR, UPPER CONVEYOR

62 1 J598271129 SPINDLE, DRIVEN

63 1 J598276051 HOUSING, GEAR,  LOWER CONVEYOR

64 3 J598276052 SHAFT, IDLER GEAR

65 1 J598276054 COVER, GEAR HOUSING, UPPER BLADE

66 1 J598276055 EXTRUSION, SLITTER MOUNT

67 1 J598276058 SPINDLE, DRIVEN

68 1 J598276059 HOUSING, BEARING OFFSET HOLE

69 1 J598276060 COVER, GEAR HOUSING

70 1 J598276061 BEARING HOUSING, NEAR SIDE

71 1 J598276063 PULLEY, MOD.  AL105TK10/24-0,

72 1 J598276064 PLATE, BOT. CNVR. BELT SUPPORT

73 1 J598276065 PLATE, BOTTOM CONVEYOR BELT RH

74 1 J598276067 PLATE, SLITTER SUPPORT

75 1 J598276068 BRACKET, UPPER CONVEYOR

76 1 J598276069 MOUNT, UPPER CONVEYOR

77 1 J598276070 PLATE, MATERIAL GUIDE RH

78 1 J598276066 BRACKET, SLITTER MOUNT

79 1 J598276076 ASSEMBLY, SPINDLE DRIVE

80 1 J598276077 CAP, SPRING, SLITTER BLADE

81 2 J5920500007 RING, RETAINING EXT 45X1.6

82 1 J5923000030 SPRING, CPRSN, .625ODX.780LG

83 3 J5942020015 BEARING, FLANGE G300 15MM,17LG

Table 8  Drawing Slitter Assembly, Near Side, RH (J598276100) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter21



Drawing Slitter Assembly, Near Side, RH (J598276100)Pro ME Panel Cutter
84 1 J598276078 MOUNT, MOTOR,  ASSY RH

85 2 J500430037 WASHER, SPLIT #3/8 LOCK MED.

86 1 J598271122 SHAFT, IDLER PULLEY, 0.624 DIA

87 1 J598271173 ROLLER, .754" ID X 1.250" X 4.125" LG

88 2 J504400037 WASHER, FLAT, 3/8 SAE HARD

89 2 J500203712 SCREW, HEX HD CAP 3/8-16 X .75 LG

Table 8  Drawing Slitter Assembly, Near Side, RH (J598276100) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

22Pro ME



PRO ME Panel Cutter

Panel Cutter23

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

BLANK PAGE



Slitter Assembly Gear Configuration RH (J598276094)
PRO ME Panel Cutter

Pro M

Slit

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

E 24

ter Assembly Gear Configuration RH (J598276094)



Slitter Assembly Gear Configuration RH (J598276094) Pro ME Panel Cutter
Table 9  Slitter Assembly Gear Configuration RH (J598276094) 

ITEM QUANTITY PART NO. DESCRIPTION

1 3 J500172127 SCREW, SOC HD CAP M8 X 30

2 5 J500203108 SCREW, HX HD CAP 5/16-18X1/2

3 3 J500430018 WASHER, SPLIT, M8 LOCK MED

4 2 J500510001 WASHER, THRUST 1/4IDX11/16OD

5 2 J513770008 BEARING, BALL 45IDX58ODX7

6 2 J520600301 BLADE, SCISSOR

7 1 J594212000 BEARING, THRUST 1/4IDX11/16OD

8 1 J598271130 DISC, BLADE RETAINING

9 1 J598271197 DISC, SPINDLE RETAINING

10 2 J598276005 BEARING, EXPANSION, 1"

11 1 J598276004 MOTOR, GEAR, 1/3 HP, 67RPM, FACE MOUNT

12 1 J598276014 SCREW, UPPER BLADE TENSIONER

13 1 J598276015 WASHER, SPRING GUIDE

14 1 J598276030 GEAR, SPUR, MOD., 50T, STEEL

15 2 J598276034 GEAR, SPUR, MOD., IDLER, PLASTIC

16 2 J598276038 GEAR, SPUR, MOD 50T, 20PA, STEEL

17 1 J598276040 GEAR, SPUR MOD. 50T , 20PA, STEEL

18 1 J598276046 GEAR, SPUR MOD. 50T, 20PA, PLASTIC

19 1 J598276047 HOUSING, GEAR, UPPER CONVEYOR

20 1 J598271129 SPINDLE, DRIVEN

21 1 J598276051 HOUSING, GEAR,  LOWER CONVEYOR

22 3 J598276052 SHAFT, IDLER GEAR

23 1 J598276054 COVER, GEAR HOUSING, UPPER BLADE

24 1 J598276055 EXTRUSION, SLITTER MOUNT

25 1 J598276058 SPINDLE, DRIVEN

26 1 J598276059 HOUSING, BEARING OFFSET HOLE

27 1 J598276060 COVER, GEAR HOUSING

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter25



Slitter Assembly Gear Configuration RH (J598276094)Pro ME Panel Cutter
28 1 J598276061 BEARING HOUSING, NEAR SIDE

29 1 J598276067 PLATE, SLITTER SUPPORT

30 1 J598276068 BRACKET, UPPER CONVEYOR

31 1 J598276069 MOUNT, UPPER CONVEYOR

32 1 J598276070 PLATE, MATERIAL GUIDE RH

33 1 J598276066 BRACKET, SLITTER MOUNT

34 1 J598276076 ASSEMBLY, SPINDLE DRIVE

35 1 J598276077 CAP, SPRING, SLITTER BLADE

36 2 J5920500007 RING, RETAINING EXT 45X1.6

37 1 J5923000030 ‘SPRING, CPRSN, .625ODX.780LG

38 3 J5942020015 BEARING, FLANGE G300 15MM,17LG

39 1 J598276078 MOUNT, MOTOR,  ASSY RH

Table 9  Slitter Assembly Gear Configuration RH (J598276094)  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

26Pro ME



PRO ME Panel Cutter

Panel Cutter27

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

BLANK PAGE



Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)
PRO ME Panel Cutter

Pro M

Slit

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

E 28

ter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)



Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095) Pro ME Panel Cutter
Table 10  Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095) 

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J500108125 SCREW, SHOULDER, 1/4 X 3/8

2 2 J500203112 SCREW, HX HD CAP 5/16-18X3/4

3 2 J500430031 WASHER, SPLIT, 5/16 LOCK, MEDIUM

4 1 J504264040 SCREW, BUT HD CAP 1/4-20 X 3/4

5 2 J504400031 WASHER, FLAT, 5/16 SAE HARD

6 6 J580203330 SCREW, FLANGED BHSCS, 5/16X5/8

7 1 J598271114 PULLEY, MOD.  AL105TK10/24-0,

8 12 J598271115 BEARING, NYLON 1/2IDX5/8ODX1/4LG

9 10 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 0D

10 1 J598271119 BUSHING, TAPER BORE 3/4"

11 2 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

12 1 J598271134 SHT, IDLER,SELF TRACKING PUL.

13 4 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

14 1 J598271138 PULLEY,  MOD

15 4 J598271140 BEARING, NYLON 5/16 ID X 3/4 OD X 3/32 LG

16 2 J598271142 SHT, SLITTER UPPER BELT,  .624 OD

17 1 J598271146 BELT, TIMING 100T10/610 BFX_

18 1 J598271148 ADJUSTER, SPRING TENSION

19 1 J598271150 SPRING, CPRSN, 5/16 OD X 2 LG

20 1 J500173053 SCREW, SOC HD CAP 10-32X3

21 1 J598271154 SPACER, UPPER TIMING PULLEY

22 1 J598271155 PLATE, LINKAGE, UPPER BLADE

23 2 J598271162 SPACER, TIMING PULLEY.

24 1 J598271166 SHAFT, SPINDLE,  UPPER BELT

25 12 J598271168 WASHER, NYLON 1/2 ID X 11/16 OD X 1/32THICK.

26 1 J598271165 SPINDLE,  MTR, UPPER BELT CAP

27 1 J598271170 PLATE, 1/4" X 1" X 4.5", LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter29



Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)Pro ME Panel Cutter
28 1 J598271171 PLATE, 1/4" X 1" X 4.5"

29 2 J598271175 WASHER, NYLON,  750ID X OD 1.0 X 1/16 THK

30 1 J598271176 WASHER, NYLON,  5/8ID X OD 13/16 X 1/16 THK

31 1 J598271178 BEARING, NYLON  3/4"ID X 7/8"0D X 1/4"LG

32 1 J598271180 PLATE, 1/4"X1"X4.5"LG W/ TAP HOLES

33 1 J598271182 PLATE, GUIDE LINKAGE

34 1 J598271185 SHFT,  STAINLESS, 3/5"DIAX4.65"LG

35 1 J598271191 BEARING, NYLON 5/8IDX3/40DX1/4

36 1 J598271199 PLATE, PIVOT UPPER BELT ASSY.

Table 10  Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

30Pro ME



Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095) Pro ME Panel Cutter
BLANK PAGE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter31



Slitter Assembly Right Hand Lower Conveyor Configuration (J598276096)Pro ME Panel Cutter
Slitter Assembly Right Hand Lower Conveyor Configuration 
(J598276096)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

32Pro ME



Slitter Assembly Right Hand Lower Conveyor Configuration (J598276096) Pro ME Panel Cutter
Table 11  Slitter Assembly Right Hand Lower Conveyor Configuration (J598276096)

ITEM QUANTITY PART NO. DESCRIPTION

1 14 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 0D

2 3 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

3 6 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

4 4 J504112036 SLIDING BLOCK, SLIDER

5 1 J513190161 BEARING, FLANGE G300 18MM,17LG

6 1 J521203629 HUB, KEYLESS

7 1 J598271159 SHT, PLATE, SLITTER ASSY.

8 4 J598271167 SHAFT, LOWER BELT .624 DIA

9 1 J598271174 BELT, TIMING 100T10/1060 BFX

10 1 J598276063 PULLEY, MOD.  AL105TK10/24-0,

11 1 J598276064 PLATE, BOT. CNVR. BELT SUPPORT

12 1 J598276065 PLATE, BOTTOM CONVEYOR BELT RH

13 2 J500430037 WASHER, SPLIT #3/8 LOCK MED.

14 1 J598271122 SHAFT, IDLER PULLEY, 0.624 DIA

15 1 J598271173 ROLLER, .754" ID X 1.250" X 4.125" LG

16 2 J504400037 WASHER, FLAT, 3/8 SAE HARD

17 2 J500203712 SCREW, HEX HD CAP 3/8-16 X .75 LG

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter33



Slitter Assembly, Far Side, LH (J598276101)Pro ME Panel Cutter
Slitter Assembly, Far Side, LH (J598276101)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

34Pro ME



Slitter Assembly, Far Side, LH (J598276101) Pro ME Panel Cutter
 

Table 12  Drawing Slitter Assembly, Far Side, LH (598276101)

ITEM QTY PART NO. DESCRIPTION

1 3 J500172127 SCREW, SOC HD CAP M8 X 30

2 1 J500108125 SCREW, SHOULDER, 1/4 X 3/8

3 6 J500203112 SCREW, HX HD CAP 5/16-18X3/4

4 5 J500203108 SCREW, HX HD CAP 5/16-18X1/2

5 3 J500430018 WASHER, SPLIT, M8 LOCK MED

6 3 J500430031 WASHER, SPLIT, 5/16 LOCK, MEDIUM

7 2 J500510001 WASHER, THRUST 1/4IDX11/16OD

8 1 J504264040 SCREW, BUT HD CAP 1/4-20 X 3/4

9 3 J504400031 WASHER, FLAT, 5/16 SAE HARD

10 4 J504112036 SLIDING BLOCK, SLIDER

11 1 J513190161 BEARING, FLANGE G300 18MM,17LG

12 2 J513770008 BEARING, BALL 45IDX58ODX7

13 2 J520600301 BLADE, SCISSOR

14 1 J521203629 HUB, KEYLESS

15 6 J580203330 SCREW, FLANGED BHSCS, 5/16X5/8

16 1 J594212000 BEARING, THRUST 1/4IDX11/16OD

17 1 J598271114 PULLEY, MOD.  AL105TK10/24-0,

18 12 J598271115 BEARING, NYLON 1/2IDX5/8ODX1/4LG

19 24 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 OD

20 1 J598271119 BUSHING, TAPER BORE 3/4"

21 5 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

22 1 J598271130 DISC, BLADE RETAINING

23 1 J598271134 SHT, IDLER,SELF TRACKING PUL.

24 10 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

25 1 J598271138 PULLEY,  MOD

26 4 J598271140 BEARING, NYLON 5/16 ID X 3/4 OD X 3/32 LG

27 2 J598271142 SHT, SLITTER UPPER BELT,  .624 OD

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter35



Slitter Assembly, Far Side, LH (J598276101)Pro ME Panel Cutter
28 1 J598271146 BELT, TIMING 100T10/610 BFX_

29 1 J598271148 ADJUSTER, SPRING TENSION

30 1 J598271150 SPRING, CPRSN, 5/16 OD X 2 LG

31 1 J500173053 SCREW, SOC HD CAP 10-32X3

32 1 J598271154 SPACER, UPPER TIMING PULLEY

33 1 J598271155 PLATE, LINKAGE, UPPER BLADE

34 1 J598271159 SHT, PLATE, SLITTER ASSY.

35 2 J598271162 SPACER, TIMING PULLEY.

36 1 J598271166 SHAFT, SPINDLE,  UPPER BELT

37 4 J598271167 SHAFT, LOWER BELT .624 DIA

38 12 J598271168 WASHER, NYLON 1/2 ID X 11/16 OD X 1/32THICK.

39 1 J598271165 SPINDLE,  MTR, UPPER BELT CAP

40 1 J598271170 PLATE, 1/4" X 1" X 4.5", LH

41 1 J598271171 PLATE, 1/4" X 1" X 4.5"

42 1 J598271174 BELT, TIMING 100T10/1060 BFX

43 2 J598271175 WASHER, NYLON,  750ID X OD 1.0 X 1/16 THK

44 1 J598271176 WASHER, NYLON,  5/8ID X OD 13/16 X 1/16 THK

45 1 J598271178 BEARING, NYLON  3/4"ID X 7/8"0D X 1/4"LG

46 1 J598271180 PLATE, 1/4"X1"X4.5"LG W/ TAP HOLES

47 1 J598271182 PLATE, GUIDE LINKAGE

48 1 J598271185 SHFT,  STAINLESS, 3/5"DIAX4.65"LG

49 1 J598271191 BEARING, NYLON 5/8IDX3/40DX1/4

50 1 J598271197 DISC, SPINDLE RETAINING

51 1 J598271199 PLATE, PIVOT UPPER BELT ASSY.

52 2 J598276005 BEARING, EXPANSION, 1"

53 1 J598276004 MOTOR, GEAR, 1/3 HP, 67RPM, FACE MOUNT

54 1 J598276014 SCREW, UPPER BLADE TENSIONER

55 1 J598276015 WASHER, SPRING GUIDE

Table 12  Drawing Slitter Assembly, Far Side, LH (598276101) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

36Pro ME



Slitter Assembly, Far Side, LH (J598276101) Pro ME Panel Cutter
56 1 J598276030 GEAR, SPUR, MOD., 50T, STEEL

57 2 J598276034 GEAR, SPUR, MOD., IDLER, PLASTIC

58 2 J598276038 GEAR, SPUR, MOD 50T, 20PA, STEEL

59 1 J598276040 GEAR, SPUR MOD. 50T , 20PA, STEEL

60 1 J598276046 GEAR, SPUR MOD. 50T, 20PA, PLASTIC

61 1 J598276047 HOUSING, GEAR, UPPER CONVEYOR

62 1 J598271129 SPINDLE, DRIVEN

63 1 J598276051 HOUSING, GEAR,  LOWER CONVEYOR

64 3 J598276052 SHAFT, IDLER GEAR

65 1 J598276054 COVER, GEAR HOUSING, UPPER BLADE

66 1 J598276055 EXTRUSION, SLITTER MOUNT

67 1 J598276058 SPINDLE, DRIVEN

68 1 J598276059 HOUSING, BEARING OFFSET HOLE

69 1 J598276060 COVER, GEAR HOUSING

70 1 J598276063 PULLEY, MOD.  AL105TK10/24-0,

71 1 J598276064 PLATE, BOT. CNVR. BELT SUPPORT

72 1 J598276067 PLATE, SLITTER SUPPORT

73 1 J598276068 BRACKET, UPPER CONVEYOR

74 1 J598276069 MOUNT, UPPER CONVEYOR

75 1 J598276076 ASSEMBLY, SPINDLE DRIVE

76 1 J598276077 CAP, SPRING, SLITTER BLADE

77 2 J5920500007 RING, RETAINING EXT 45X1.6

78 1 J5923000030 SPRING, CPRSN, .625ODX.780LG

79 3 J5942020015 BEARING, FLANGE G300 15MM,17LG

80 1 J598276079 MOUNT, MOTOR,  ASSY LH

81 1 J598276072 BEARING HOUSING, FAR SIDE

82 1 J598276073 PLATE, BOTTOM CONVEYOR BELT LH

83 1 J598276074 BRACKET, SLITTER MOUNT

Table 12  Drawing Slitter Assembly, Far Side, LH (598276101) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter37



Slitter Assembly, Far Side, LH (J598276101)Pro ME Panel Cutter
84 2 J500203712 SCREW, HEX HD CAP 3/8-16 X .75 LG

85 2 J500430037 WASHER, SPLIT #3/8 LOCK MED.

86 1 J598271173 ROLLER, .754" ID X 1.250" X 4.125" LG

87 2 J504400037 WASHER, FLAT, 3/8 SAE HARD

88 1 J598271122 SHAFT, IDLER PULLEY, 0.624 DIA

89 1 J598276075 PLATE, MATERIAL GUIDE LH

Table 12  Drawing Slitter Assembly, Far Side, LH (598276101) (continued)

ITEM QTY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

38Pro ME



PRO ME Panel Cutter

Panel Cutter39

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

BLANK PAGE



Slitter Assembly Gear Configuration - Left Hand (J598276097)
PRO ME Panel Cutter

Pro M

Slit

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

E 40

ter Assembly Gear Configuration - Left Hand (J598276097)



Slitter Assembly Gear Configuration - Left Hand (J598276097) Pro ME Panel Cutter
Table 13  Slitter Assembly Gear Configuration - Left Hand (J598276097) 

ITEM QUANTITY PART NO. DESCRIPTION

1 3 J500172127 SCREW, SOC HD CAP M8 X 30

2 5 J500203108 SCREW, HX HD CAP 5/16-18X1/2

3 3 J500430018 WASHER, SPLIT, M8 LOCK MED

4 2 J500510001 WASHER, THRUST 1/4IDX11/16OD

5 2 J513770008 BEARING, BALL 45IDX58ODX7

6 2 J520600301 BLADE, SCISSOR

7 1 J594212000 BEARING, THRUST 1/4IDX11/16OD

8 1 J598271130 DISC, BLADE RETAINING

9 1 J598271197 DISC, SPINDLE RETAINING

10 2 J598276005 BEARING, EXPANSION, 1"

11 1 J598276004 MOTOR, GEAR, 1/3 HP, 67RPM, FACE MOUNT

12 1 J598276014 SCREW, UPPER BLADE TENSIONER

13 1 J598276015 WASHER, SPRING GUIDE

14 1 J598276030 GEAR, SPUR, MOD., 50T, STEEL

15 2 J598276034 GEAR, SPUR, MOD., IDLER, PLASTIC

16 2 J598276038 GEAR, SPUR, MOD 50T, 20PA, STEEL

17 1 J598276040 GEAR, SPUR MOD. 50T , 20PA, STEEL

18 1 J598276046 GEAR, SPUR MOD. 50T, 20PA, PLASTIC

19 1 J598276047 HOUSING, GEAR, UPPER CONVEYOR

20 1 J598271129 SPINDLE, DRIVEN

21 1 J598276051 HOUSING, GEAR,  LOWER CONVEYOR

22 3 J598276052 SHAFT, IDLER GEAR

23 1 J598276054 COVER, GEAR HOUSING, UPPER BLADE

24 1 J598276055 EXTRUSION, SLITTER MOUNT

25 1 J598276058 SPINDLE, DRIVEN

26 1 J598276059 HOUSING, BEARING OFFSET HOLE

27 1 J598276060 COVER, GEAR HOUSING

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter41



Slitter Assembly Gear Configuration - Left Hand (J598276097)Pro ME Panel Cutter
28 1 J598276067 PLATE, SLITTER SUPPORT

29 1 J598276068 BRACKET, UPPER CONVEYOR

30 1 J598276069 MOUNT, UPPER CONVEYOR

31 1 J598276076 ASSEMBLY, SPINDLE DRIVE

32 1 J598276077 CAP, SPRING, SLITTER BLADE

33 2 J5920500007 RING, RETAINING EXT 45X1.6

34 1 J5923000030 SPRING, CPRSN, .625ODX.780LG

35 3 J5942020015 BEARING, FLANGE G300 15MM,17LG

36 1 J598276079 MOUNT, MOTOR,  ASSY LH

37 1 J598276072 BEARING HOUSING, FAR SIDE

38 1 J598276074 BRACKET, SLITTER MOUNT

39 1 J598276075 PLATE, MATERIAL GUIDE LH

Table 13  Slitter Assembly Gear Configuration - Left Hand (J598276097)  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

42Pro ME



PRO ME Panel Cutter

Panel Cutter43

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

BLANK PAGE



Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098)
PRO ME Panel Cutter

Pro M

Slit

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

E 44

ter Assembly - Left Hand Upper Conveyor Configuration (J598276098)



Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098) Pro ME Panel Cutter
Table 14  Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098) 

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J500108125 SCREW, SHOULDER, 1/4 X 3/8

2 2 J500203112 SCREW, HX HD CAP 5/16-18X3/4

3 2 J500430031 WASHER, SPLIT, 5/16 LOCK, MEDIUM

4 1 J504264040 SCREW, BUT HD CAP 1/4-20 X 3/4

5 2 J504400031 WASHER, FLAT, 5/16 SAE HARD

6 6 J580203330 SCREW, FLANGED BHSCS, 5/16X5/8

7 1 J598271114 PULLEY, MOD.  AL105TK10/24-0

8 12 J598271115 BEARING, NYLON 1/2IDX5/8ODX1/4LG

9 10 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 0D

10 1 J598271119 BUSHING, TAPER BORE 3/4"

11 2 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

12 1 J598271134 SHT, IDLER,SELF TRACKING PUL.

13 4 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

14 1 J598271138 PULLEY,  MOD

15 4 J598271140 BEARING, NYLON 5/16 ID X 3/4 OD X 3/32 LG

16 2 J598271142 SHT, SLITTER UPPER BELT,  .624 OD

17 1 J598271146 BELT, TIMING 100T10/610 BFX_

18 1 J598271148 ADJUSTER, SPRING TENSION

19 1 J598271150 SPRING, CPRSN, 5/16 OD X 2 LG

20 1 J500173053 SCREW, SOC HD CAP 10-32X3

21 1 J598271154 SPACER, UPPER TIMING PULLEY

22 13 J598271155 PLATE, LINKAGE, UPPER BLADE

23 2 J598271162 SPACER, TIMING PULLEY.

24 1 J598271166 SHAFT, SPINDLE,  UPPER BELT

25 12 J598271168 WASHER, NYLON 1/2 ID X 11/16 OD X 1/32 THICK.

26 1 J598271165 SPINDLE,  MTR, UPPER BELT CAP

27 1 J598271170 PLATE, 1/4" X 1" X 4.5", LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter45



Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098)Pro ME Panel Cutter
28 1 J598271171 PLATE, 1/4" X 1" X 4.5"

29 2 J598271175 WASHER, NYLON,  750ID X OD 1.0 X 1/16 THK

30 1 J598271176 WASHER, NYLON,  5/8ID X OD 13/16 X 1/16 THK

31 1 J598271178 BEARING, NYLON  3/4"ID X 7/8"0D X 1/4"LG

32 1 J598271180 PLATE, 1/4"X1"X4.5"LG W/ TAP HOLES

33 1 J598271182 PLATE, GUIDE LINKAGE

34 1 J598271185 SHFT,  STAINLESS, 3/5"DIAX4.65"LG

35 1 J598271191 BEARING, NYLON 5/8IDX3/40DX1/4

36 1 J598271199 PLATE, PIVOT UPPER BELT ASSY.

Table 14  Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098)  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

46Pro ME



Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098) Pro ME Panel Cutter
BLANK PAGE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter47



Slitter Assembly - Lower Conveyor Configuration, Left Hand (J598276099)Pro ME Panel Cutter
Slitter Assembly - Lower Conveyor Configuration, Left Hand 
(J598276099)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

48Pro ME



PRO ME Panel Cutter

Panel Cutter49

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Table 15  Slitter Assembly - Lower Conveyor Configuration, Left Hand (J598276099)

ITEM QUANTITY PART NO. DESCRIPTION

1 14 J598271117 PLASTIC BEARING, NYLON 5/8 ID,3/4 0D

2 3 J598271120 SPACER, 5/8 "ID X 3/4" OD X 7/8" LG

3 6 J598271136 PULLEY, MOD. TIMING 1" BORE, T10/12

4 4 J504112036 SLIDING BLOCK, SLIDER

5 1 J513190161 BEARING, FLANGE G300 18MM,17LG

6 1 J521203629 HUB, KEYLESS

7 1 J598271159 SHT, PLATE, SLITTER ASSY.

8 4 J598271167 SHAFT, LOWER BELT .624 DIA

9 1 J598271174 BELT, TIMING 100T10/1060 BFX

10 1 J598276063 PULLEY, MOD.  AL105TK10/24-0,

11 1 J598276064 PLATE, BOT. CNVR. BELT SUPPORT

12 1 J598276073 PLATE, BOTTOM CONVEYOR BELT RH

13 2 J500203712 SCREW, HEX HD CAP 3/8-16 X .75 LG

14 2 J500430037 WASHER, SPLIT #3/8 LOCK MED.

15 1 J598271173 ROLLER, .754" ID X 1.250" X 4.125" LG

16 2 J504400037 WASHER, FLAT, 3/8 SAE HARD

17 1 J598271122 SHAFT, IDLER PULLEY, 0.624 DIA



Crosscut Assembly Kit (J398271200) Sheet 1 of 2
PRO ME Panel Cutter

Pro M

Cro

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

E 50

sscut Assembly Kit (J398271200) Sheet 1 of 2



Crosscut Assembly Kit (J398271200) Sheet 1 of 2 Pro ME Panel Cutter
 

Table 16  Crosscut Assembly Kit (J398271200) Sheet 1 of 2 

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J504112024 EXTRUSION, CROSSCUT 3" X 3" X 136"

2 2 J504112292 PLATE,  LIMITED SWITCH

3 1 J504112365 DRAWING, SHARPENER, CROSS-CUT

4 1 J513130320 SHAFT, TIGHTENER

5 4 J516000741 SHIM, 5/81D X 7/80D X 1/32

6 2 J516000815 WASHER, THRUST, 1” ID X 2” OD X 1/8 THICK

7 1 J5206022 POSITIONER, CUTTER HEAD BLADE

8 2 J521003502 SWITCH, LIMIT, STI# CI22-SA

9 1 J523800010 BELT, TIMING, W/KEVLAR, PRO II

10 2 J5803135141 SHAFT, LINEAR RAIL, 136” LONG

11 4 J5803131141 EXTRUSION, LINEAR SHAFT CLAMP, 68” LONG

12 2 J580330105 BOLT, 10/14 CENTRIC

13 2 J580330106 BOLT, 10/14 ECCENTRIC, W/ NUT

14 4 J580330108 ROLLER, LINEAR RAIL

15 2 J580331030 CLAMP, BLOCK, TIMING BELT

16 1 J598271201 HOUSING, CROSSCUT

17 1 J598271203 SPINDLE, CROSSCUT

18 1 J598271204 PULLEY, TIMINT TB14H100

19 1 J598271205 PLATE, CROSSCUT MOTOR MOUNT

20 2 J598271206 PLATE, MOUNT, CROSSCUT EXTRUSION

21 1 J598271207 PLATE, CROSSCUT IDLER MOUNT

22 1 J598271225 BLADE, 10" HIGH-SPEED STEEL

23 1 J598271209 COVER, PULLEY CAVITY

24 1 J598271213 PULLEY, TIMING, MODIFIER

25 2 J598271215 PULLEY, IDLER

26 2 J598271217 WEDGE, BELT CLAMP

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter51



Crosscut Assembly Kit (J398271200) Sheet 1 of 2Pro ME Panel Cutter
27 2 J598271219 SHAFT, IDLER PULLEY

28 1 J589276019 GEARMOTOR, 1.5HP, 324RPM

29 1 J598276027 BEARING, BALL, 25MMX52MMX15MM

30 1 J598276029 BEARING, BALL, 30MMX62MMX16MM

31 1 J598276031 RING, EXTERNAL SPIRAL, 25MM

32 1 J598276035 PULLEY, TIMING, TB28H100

33 1 J598276037 BUSHING,TAPERLOCK,1008 X 3/4”W/INTEGRALKEY

34 1 J598276039 BUSHING, TAPERLOCK,2012X1”W/INTEGRAL KEY

35 2 J598276043 BEARING, BALL, 1ID X 2 OD X .500

36 5 J5P30438 BEARING, BALL, 5/8 ID X 1 3/8 OD X .343

37 2 J504112289 PLATE MOUNTING DC CENSOR

38 1 J598271222 TRACK, ECHAIN

39 1 J598271228 SPACER, PLATE DC SENSOR

40 2 J500160024 SCREW, SOC FLT HD 6-32X3/8

41 2 J500161002 SCREW, SOC FLT HD 10-32 X 3/8

Table 16  Crosscut Assembly Kit (J398271200) Sheet 1 of 2  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

52Pro ME



Crosscut Assembly Kit (J398271200) Sheet 1 of 2 Pro ME Panel Cutter
BLANK PAGE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter53



Crosscut Assembly Kit (J398271200) Sheet 2 of 2Pro ME Panel Cutter
Crosscut Assembly Kit (J398271200) Sheet 2 of 2

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

54Pro ME



Crosscut Assembly Kit (J398271200) Sheet 2 of 2 Pro ME Panel Cutter
 

Table 17  Crosscut Assembly Kit (J398271200) Sheet 2 of 2 

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J504112024 EXTRUSION, CROSSCUT 3" X 3" X 136"

2 2 J504112292 PLATE,  LIMITED SWITCH

3 1 J504112365 DRAWING, SHARPENER, CROSS-CUT

4 1 J513130320 SHAFT, TIGHTENER

5 4 J516000741 SHIM, 5/81D X 7/80D X 1/32

6 2 J516000815 WASHER, THRUST, 1” ID X 2” OD X 1/8 THICK

7 1 J5206022 POSITIONER, CUTTER HEAD BLADE

8 2 J521003502 SWITCH, LIMIT, STI# CI22-SA

9 1 J523800010 BELT, TIMING, W/KEVLAR, PRO II

10 2 J5803135141 SHAFT, LINEAR RAIL, 136” LONG

11 4 J5803131141 EXTRUSION, LINEAR SHAFT CLAMP, 68” LONG

12 2 J580330105 BOLT, 10/14 CENTRIC

13 2 J580330106 BOLT, 10/14 ECCENTRIC, W/ NUT

14 4 J580330108 ROLLER, LINEAR RAIL

15 2 J580331030 CLAMP, BLOCK, TIMING BELT

16 1 J598271201 HOUSING, CROSSCUT

17 1 J598271203 SPINDLE, CROSSCUT

18 1 J598271204 PULLEY, TIMINT TB14H100

19 1 J598271205 PLATE, CROSSCUT MOTOR MOUNT

20 2 J598271206 PLATE, MOUNT, CROSSCUT EXTRUSION

21 1 J598271207 PLATE, CROSSCUT IDLER MOUNT

22 1 J598271225 BLADE, 10" HIGH-SPEED STEEL

23 1 J598271209 COVER, PULLEY CAVITY

24 1 J598271213 PULLEY, TIMING, MODIFIER

25 2 J598271215 PULLEY, IDLER

26 2 J598271217 WEDGE, BELT CLAMP

27 2 J598271219 SHAFT, IDLER PULLEY

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter55



Crosscut Assembly Kit (J398271200) Sheet 2 of 2Pro ME Panel Cutter
28 1 J589276019 GEARMOTOR, 1.5HP, 324RPM

29 1 J598276027 BEARING, BALL, 25MMX52MMX15MM

30 1 J598276029 BEARING, BALL, 30MMX62MMX16MM

31 1 J598276031 RING, EXTERNAL SPIRAL, 25MM

32 1 J598276035 PULLEY, TIMING, TB28H100

33 1 J598276037 BUSHING,TAPERLOCK,1008 X 3/4”W/INTEGRALKEY

34 1 J598276039 BUSHING, TAPERLOCK,2012X1”W/INTEGRAL KEY

35 2 J598276043 BEARING, BALL, 1ID X 2 OD X .500

36 5 J5P30438 BEARING, BALL, 5/8 ID X 1 3/8 OD X .343

37 2 J504112289 PLATE MOUNTING DC CENSOR

38 1 J598271222 TRACK, ECHAIN

39 1 J598271228 SPACER, PLATE DC SENSOR

40 2 J500160024 SCREW, SOC FLT HD 6-32X3/8

41 2 J500161002 SCREW, SOC FLT HD 10-32 X 3/8

Table 17  Crosscut Assembly Kit (J398271200) Sheet 2 of 2  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

56Pro ME



Crosscut Assembly Kit (J398271200) Sheet 2 of 2 Pro ME Panel Cutter
BLANK PAGE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter57



Sharpener - Cross Cut (J504112365)Pro ME Panel Cutter
Sharpener - Cross Cut (J504112365)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

58Pro ME



Sharpener - Cross Cut (J504112365) Pro ME Panel Cutter
Table 18  Sharpener - Cross Cut (J504112365)

ITEM QUANTITY PART NO. DESCRIPTION

1 2 J500172168 SCREW, SOC HD CAP 3/8-16 x 2 1/4

2 1 J504112347 ‘PLATE, MOUNT SHARPENER CROSS CUT

3 1 J504112349 PLATE, SHARPENER BASE

4 2 J523870107 SPACER, SHARPENER

5 1 J5959038300 SHARPENER, #4577059 W/150 GRIT

6 1 J5206468 CYLINDER, PNEUMATIC, BIMBA

7 1 J598271221 HOUSING, CYLINDER, SHARPENER

8 1 J598271223 BRACKET, E-CHAIN MOUNT

10 1 J523870602 ROD END, FLAT TOP SWIVEL W/O SHIELD

11 1 J500340011 NUT, 10-32 HEX

12 1 J500173049 SCREW, SOC HD CAP 10-32 X 1 3/4

13 1 J523870105 PLUG SPRING LINK

14 1 J523870104 HOUSING, SPRING LINK

15 2 J598271210 SPRINK CPRSN, 5/16” ODX 1” LG, .035 WIRE DIA

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter59



Panel Cutter Guards (J398271300)Pro ME Panel Cutter
Panel Cutter Guards (J398271300)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

60Pro ME



Panel Cutter Guards (J398271300) Pro ME Panel Cutter
Table 19  Panel Cutter Guards (J398271300)

ITEM QUANTITY PART NO. DESCRIPTION

1 2 J5112015 LATCH, ADJUSTABLE GRIP, LH/RH

2 1 J5206070 FRAME, ACCUMULATOR GUARD UPPER

3 1 J52060701 ACCUMULATOR GUARD LOWER

4 1 J520630202 GUARD PANEL, 18"

5 1 J5206314 ROLLER SLIDE GUIDE ASSY.

6 2 J521001836 SWITCH, SAFETY, ACTUATOR B3

7 2 J521001838 SWITCH, SAFETY INTERLOCK

8 1 J521009683 BEZEL

9 1 J521030238 COMPUTER, AXIOM,  DOC+PCI

10 1 J598271302 GUARD, FRONT, RIGHT, SCP

11 1 J598271303 GUARD, REAR LEFT SPC

12 1 J598271304 GUARD, FRONT

13 2 J598271305 GUARD, SPC LH

14 1 J598271310 GUARD,  DOOR,  UPPER FRONT

15 2 J598271311 SPACER,  ALUM, 2" X 1" X .55" LG

16 2 J598271314 BRACKET, INNER LOCK SWITCH

17 2 J598271316 POLYCARBONATE, 1/4 X 22.25 X 23

18 1 J598271319 GUARD, REAR RIGHT SPC

19 2 J598271320 STEEL, 11GAGE,  SIDE GUARD LH & RH,

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter61



Valve Assembly (J598271227)Pro ME Panel Cutter
Valve Assembly (J598271227)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

62Pro ME



Valve Assembly (J598271227) Pro ME Panel Cutter
Table 20  Valve Assembly (J598271227

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J515000771 RAIL, DIN, 9 1/2 LG.

2 1 J5206261 SOLENOID, 24VDC, TELEMECANIQUE

3 1 J5206263 SWITCH, PRESSURE, MODULAR

4 1 J5206266 VALVE, HEAD & TAIL MODULE SET

5 1 J5206531 VALVE, SOLENOID, 4 WAYS/2 POS

6 1 J521003520 TERMINAL BLOCK, END CLAMP

7 1 J5206264 VALVE, ELECT-PNEUM 3/2 NNP

8 1 J5206262 SOLNOID, 24VAC, TELEMEC

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter63



Panel Assembly (J521019004)Pro ME Panel Cutter
Panel Assembly (J521019004)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

64Pro ME



Panel Assembly (J521019004) Pro ME Panel Cutter
Table 21  Panel Assembly (J521019004) 

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J511386001 PANEL, MOD. SUPER P/C

2 1 J511386066 PLATE, RESISTER MTG

3 2 J521002430 BREAKER, CIRCUIT, 30A, 3 POLE

4 3 J521002432 BREAKER, CIRCUIT, 2A, 2 POLE, XCRV

5 1 J521002435 BREAKER, CIRCUIT, 15A, 3 POLE H

6 1 J521002451 BREAKER, CIRCUIT, 10A, 2 POLE

7 2 J521002460 BREAKER, CIRCUIT, 10ADC, 1 POLE GE

8 16 J521003520 TERMINAL BLOCK, END CLAMP

9 2 J521004200 TERM. 2.5 CLP, 3X#12, BGE

10 101 J521004202 TERM, 2.5 CLP, 3X#12, BLU

11 7 J521004204 TERM, 2.5 CLP, 3X#12, GRN

12 2 J521004205 TERM, 2.5 CLP, END, BGE

13 26 J521004206 TERM, 4.0 CLP, 2X#10, BGE

14 2 J521004208 TERM, 4.0 CLP, END, BGE

15 5 J521004210 TERM, BGE, END CLAMP

16 6 J521004211 TERM, 4.0 CLP, 2X#10, GRN

17 2 J521004431 INVERTER, .4KW, YASKAWA, CIMR-V7AM20P41

18 1 J521004432 INVERTER, 2HP, YASKAWA, CIMR-V7AM21P51

19 2 J521005611 CONTACTOR, GE, 24VDC, 10A, 3P

20 2 J521005625 OVERLOAD, GE, 1.0-1.5, RT1G

21 1 J521005640 CONTACTOR, GE, 24VDC, 32A, 4P

22 2 J521005671 OVERLOAD, DIN RAIL ADAPTER

23 1 J521007632 DISCONNECT, BODY 30A NEW SLITR

24 1 J521007434 DISCONNECT, STD, SHAFT 52MM

25 1 J521009412 POWER SUPPLY, IDEC 12VDC

26 1 J521009413 POWER SUPPLY, 24VDC, 480W

27 1 J521009482 PLC, PLCDIR DL205, BASE, 9SL24DC

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter65



Panel Assembly (J521019004)Pro ME Panel Cutter
28 1 J521009489 PLC, PLCDIR DL205, CPU, D2-240

29 3 J521009491 PLC, PLCDIR D205, 8 IN 24VDC

30 3 J521009492 PLC, PLCDIR DL205, 8 OUT RELAY

31 1 J521009591 PLC, PLCDIR DL205, ANALOG V IN

32 1 J521009593 PLC, PLCDIR, DL205, ETHRNET COM

33 1 J521058000 POWER SUPPLY, IDEC, 24VDC, 4.2A

34 4 J521020711 RESISTOR, BRAKING-MITSUBISHI

35 4 J521021045 RELAY, MURR# 52102, 24 VDC, DPDT

36 3 J521021048 RELAY, MURR# 52102, 24 VDC, SPDT

37 2 J513195571 RAIL, DIN 24 LG

38 1 J513195575 RAIL, DIN 6 1/2 LG

39 1 J52100567 CONTACTOR, MECH INTER, GE #BEL02

Table 21  Panel Assembly (J521019004)  (continued)

ITEM QUANTITY PART NO. DESCRIPTION

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

66Pro ME



Panel Assembly (J521019004) Pro ME Panel Cutter
BLANK PAGE

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter67



Panel Terminals (J521019004)Pro ME Panel Cutter
Panel Terminals (J521019004)

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

68Pro ME



Panel Terminals (J521019004) Pro ME Panel Cutter
Table 22  Pro ME Panel Cutter Sub Assemblies

ITEM QUANTITY PART NO. DESCRIPTION

1 1 J398270600 ACCUMULATOR GUIDE ASSEMBLY

2 1 J398270700 MATERIAL SLIDE

3 1 J398271000 INFEED ROLLERS ASSEMBLY

4 1 J398271100 ACTUATOR AND SLITTER ASSEMBLY

5 1 J398271200 CROSS CUT ASSEMBLY

6 1 J398271300 PANEL CUTTER GUARDS

7 1 J504112328 MOTOR ASSEMBLY MOUNT

8 1 J504112339 MOUNT FOR PHOTOELECTRIC EYE SENSOR

9 1 J504112365 SHARPENER - CROSS CUT

10 1 J598271101 ACTUATOR MOUNT ASSEMBLY

11 1 J598271102 SLITTER ASSY, RH

12 1 J598271103 SLITTER ASSY, LH

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter69



Panel Terminals (J521019004)Pro ME Panel Cutter
Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

70Pro ME



Index by Part Number
Index by Part Number
J3
J398270600......................................................................................................69
J398270700......................................................................................................69
J398271000......................................................................................................69
J398271100......................................................................................................69
J398271200......................................................................................................69
J398271300......................................................................................................69

J50
J500108125.................................................................................19, 29, 35, 45
J500160024...............................................................................................52, 56
J500161002...............................................................................................52, 56
J500172127.................................................................................19, 25, 35, 41
J500172168......................................................................................................59
J500173049......................................................................................................59
J500173053.................................................................................20, 29, 36, 45
J500203108.................................................................................19, 25, 35, 41
J500203112.................................................................................19, 29, 35, 45
J500203712.................................................................................22, 33, 38, 49
J500340011......................................................................................................59
J500430018.................................................................................19, 25, 35, 41
J500430031.................................................................................19, 29, 35, 45
J500430037.................................................................................22, 33, 38, 49
J500510001.................................................................................19, 25, 35, 41
J504112024...............................................................................................51, 55
J504112036.................................................................................19, 33, 35, 49
J504112195......................................................................................................17
J504112209......................................................................................................11
J504112212......................................................................................................11
J504112216........................................................................................................9
J504112289...............................................................................................52, 56
J504112292...............................................................................................51, 55
J504112305........................................................................................................7
J504112306........................................................................................................7
J504112325......................................................................................................11
J504112326......................................................................................................11
J504112328.................................................................................................9, 69
J504112329......................................................................................................11
J504112330......................................................................................................11
J504112331......................................................................................................11
J504112332......................................................................................................11
J504112333........................................................................................................9
J504112334........................................................................................................9
J504112339.................................................................................................7, 69
J504112341........................................................................................................9
J504112342........................................................................................................9
J504112346........................................................................................................7
J504112347......................................................................................................59
J504112349......................................................................................................59
J504112365........................................................................................51, 55, 69
J504112366........................................................................................................9
J504112376........................................................................................................9
J504112383........................................................................................................7
J504112387........................................................................................................7
J504112394......................................................................................................11
J504112398........................................................................................................7
J504264040.................................................................................19, 29, 35, 45
J504400031.................................................................................19, 29, 35, 45
J504400037.................................................................................22, 33, 38, 49

J51
J5112015..........................................................................................................61
J511383058......................................................................................................13
J511386001......................................................................................................65
J511386066......................................................................................................65
J513130320...............................................................................................51, 55
J513165002........................................................................................................3
J513170150......................................................................................................13
J513190161.................................................................................19, 33, 35, 49
J513195571......................................................................................................66
J513195575......................................................................................................66
J513770008.................................................................................19, 25, 35, 41
J515000623......................................................................................................13
J515000771......................................................................................................63
J516000647......................................................................................................13
J516000741...............................................................................................51, 55
J516000815...............................................................................................51, 55

J52
J520600301.................................................................................19, 25, 35, 41
J5206022...................................................................................................51, 55
J52060281..........................................................................................................5
J52060282..........................................................................................................5
J52060283..........................................................................................................5
J5206036............................................................................................................5
J520605040........................................................................................................7
J5206055............................................................................................................5
J5206068............................................................................................................5
J5206070..........................................................................................................61
J52060701........................................................................................................61
J520607802........................................................................................................5
J520607803........................................................................................................5
J5206087............................................................................................................5
J5206134............................................................................................................5
J5206136............................................................................................................7
J5206137............................................................................................................7
J5206138............................................................................................................7
J5206140L. ........................................................................................................7
J5206140R. ........................................................................................................7
J5206261..........................................................................................................63
J5206262..........................................................................................................63
J5206263..........................................................................................................63
J5206264..........................................................................................................63
J5206266..........................................................................................................63
J520630202......................................................................................................61
J520630701........................................................................................................7
J5206314..........................................................................................................61
J5206327..........................................................................................................11
J5206368............................................................................................................9
J5206468..........................................................................................................59
J5206475............................................................................................................9
J5206485............................................................................................................9
J5206490............................................................................................................9
J5206531..........................................................................................................63
J5206920............................................................................................................7
J521001060........................................................................................................9
J521001836......................................................................................................61
J521001838......................................................................................................61
J521002430......................................................................................................65
J521002432......................................................................................................65

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter71



Index by Part Number
J521002435......................................................................................................65
J521002451......................................................................................................65
J521002460......................................................................................................65
J521003502...............................................................................................51, 55
J521003520...............................................................................................63, 65
J521004200......................................................................................................65
J521004202......................................................................................................65
J521004204......................................................................................................65
J521004205......................................................................................................65
J521004206......................................................................................................65
J521004208......................................................................................................65
J521004210......................................................................................................65
J521004211......................................................................................................65
J521004431......................................................................................................65
J521004432......................................................................................................65
J521005611......................................................................................................65
J521005625......................................................................................................65
J521005640......................................................................................................65
J52100567........................................................................................................66
J521005671......................................................................................................65
J521007434......................................................................................................65
J521007632......................................................................................................65
J521009412......................................................................................................65
J521009413......................................................................................................65
J521009482......................................................................................................65
J521009489......................................................................................................66
J521009491......................................................................................................66
J521009492......................................................................................................66
J521009591......................................................................................................66
J521009593......................................................................................................66
J521009683......................................................................................................61
J521020711......................................................................................................66
J521021045......................................................................................................66
J521021048......................................................................................................66
J521030108......................................................................................................11
J521030238......................................................................................................61
J521058000......................................................................................................66
J521203629.................................................................................19, 33, 35, 49
J523800010...............................................................................................51, 55
J523870104......................................................................................................59
J523870105......................................................................................................59
J523870107......................................................................................................59
J523870602......................................................................................................59

J58
J580203330.................................................................................19, 29, 35, 45
J580204375......................................................................................................17
J580206831......................................................................................................17
J5803131141.............................................................................................51, 55
J5803135141.............................................................................................51, 55
J580330105...............................................................................................51, 55
J580330106...............................................................................................51, 55
J580330108...............................................................................................51, 55
J580331030...............................................................................................51, 55
J589276019...............................................................................................52, 56

J59
J5920500007...............................................................................21, 26, 37, 42
J5923000030...............................................................................21, 26, 37, 42
J5942020015...............................................................................21, 26, 37, 42
J594212000.................................................................................19, 25, 35, 41
J5959038300....................................................................................................59
J598270702........................................................................................................9
J598270703........................................................................................................9

J598270706........................................................................................................7
J598270707........................................................................................................7
J598271001......................................................................................................13
J598271002......................................................................................................13
J598271003......................................................................................................13
J598271004......................................................................................................13
J598271005......................................................................................................13
J598271006......................................................................................................13
J598271008......................................................................................................13
J598271009......................................................................................................13
J598271011......................................................................................................13
J598271012......................................................................................................13
J598271013......................................................................................................13
J598271015......................................................................................................13
J598271016......................................................................................................13
J598271101...............................................................................................15, 69
J598271102......................................................................................................69
J598271103......................................................................................................69
J598271104......................................................................................................17
J598271108......................................................................................................17
J598271109......................................................................................................17
J598271114.................................................................................19, 29, 35, 45
J598271115.................................................................................19, 29, 35, 45
J598271117...................................................................19, 29, 33, 35, 45, 49
J598271119.................................................................................19, 29, 35, 45
J598271120...................................................................19, 29, 33, 35, 45, 49
J598271122.................................................................................22, 33, 38, 49
J598271129.................................................................................21, 25, 37, 41
J598271130.................................................................................19, 25, 35, 41
J598271134.................................................................................19, 29, 35, 45
J598271136...................................................................19, 29, 33, 35, 45, 49
J598271138.................................................................................19, 29, 35, 45
J598271140.................................................................................19, 29, 35, 45
J598271142.................................................................................19, 29, 35, 45
J598271146.................................................................................20, 29, 36, 45
J598271148.................................................................................20, 29, 36, 45
J598271149......................................................................................................17
J598271150.................................................................................20, 29, 36, 45
J598271154.................................................................................20, 29, 36, 45
J598271155.................................................................................20, 29, 36, 45
J598271159.................................................................................20, 33, 36, 49
J598271162.................................................................................20, 29, 36, 45
J598271165.................................................................................20, 29, 36, 45
J598271166.................................................................................20, 29, 36, 45
J598271167.................................................................................20, 33, 36, 49
J598271168.................................................................................20, 29, 36, 45
J598271170.................................................................................20, 29, 36, 45
J598271171.................................................................................20, 30, 36, 46
J598271173.................................................................................22, 33, 38, 49
J598271174.................................................................................20, 33, 36, 49
J598271175.................................................................................20, 30, 36, 46
J598271176.................................................................................20, 30, 36, 46
J598271178.................................................................................20, 30, 36, 46
J598271180.................................................................................20, 30, 36, 46
J598271182.................................................................................20, 30, 36, 46
J598271185.................................................................................20, 30, 36, 46
J598271191.................................................................................20, 30, 36, 46
J598271193......................................................................................................17
J598271197.................................................................................20, 25, 36, 41
J598271199.................................................................................20, 30, 36, 46
J598271201...............................................................................................51, 55
J598271203...............................................................................................51, 55
J598271204...............................................................................................51, 55
J598271205...............................................................................................51, 55

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

72Pro ME



Index by Part Number
J598271206...............................................................................................51, 55
J598271207...............................................................................................51, 55
J598271209...............................................................................................51, 55
J598271210......................................................................................................59
J598271213...............................................................................................51, 55
J598271215...............................................................................................51, 55
J598271217...............................................................................................51, 55
J598271219...............................................................................................52, 55
J598271221......................................................................................................59
J598271222...............................................................................................52, 56
J598271223......................................................................................................59
J598271225...............................................................................................51, 55
J598271228...............................................................................................52, 56
J598271302......................................................................................................61
J598271303......................................................................................................61
J598271304......................................................................................................61
J598271305......................................................................................................61
J598271310......................................................................................................61
J598271311......................................................................................................61
J598271314......................................................................................................61
J598271316......................................................................................................61
J598271319......................................................................................................61
J598271320......................................................................................................61
J598276004.................................................................................20, 25, 36, 41
J598276005.................................................................................20, 25, 36, 41
J598276006......................................................................................................17
J598276014.................................................................................20, 25, 36, 41
J598276015.................................................................................20, 25, 36, 41
J598276027...............................................................................................52, 56
J598276029...............................................................................................52, 56
J598276030.................................................................................21, 25, 37, 41
J598276031...............................................................................................52, 56
J598276034.................................................................................21, 25, 37, 41
J598276035...............................................................................................52, 56
J598276037...............................................................................................52, 56
J598276038.................................................................................21, 25, 37, 41
J598276039...............................................................................................52, 56
J598276040.................................................................................21, 25, 37, 41
J598276043...............................................................................................52, 56
J598276046.................................................................................21, 25, 37, 41
J598276047.................................................................................21, 25, 37, 41
J598276051.................................................................................21, 25, 37, 41
J598276052.................................................................................21, 25, 37, 41
J598276054.................................................................................21, 25, 37, 41
J598276055.................................................................................21, 25, 37, 41
J598276058.................................................................................21, 25, 37, 41
J598276059.................................................................................21, 25, 37, 41
J598276060.................................................................................21, 25, 37, 41
J598276061...............................................................................................21, 26
J598276063.................................................................................21, 33, 37, 49
J598276064.................................................................................21, 33, 37, 49
J598276065...............................................................................................21, 33
J598276066...............................................................................................21, 26
J598276067.................................................................................21, 26, 37, 42
J598276068.................................................................................21, 26, 37, 42
J598276069.................................................................................21, 26, 37, 42
J598276070...............................................................................................21, 26
J598276072...............................................................................................37, 42
J598276073...............................................................................................37, 49
J598276074...............................................................................................37, 42
J598276075...............................................................................................38, 42
J598276076.................................................................................21, 26, 37, 42
J598276077.................................................................................21, 26, 37, 42
J598276078...............................................................................................22, 26

J598276079...............................................................................................37, 42
J598276100......................................................................................................15
J598276101......................................................................................................15

J5P
J5P30438. .................................................................................................52, 56
J5P40137. ........................................................................................................11

J5Q
J5Q1341. ...........................................................................................................9

J5W
J5WRBLF204. .................................................................................................13

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter73



Index by Part Number
Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

74Pro ME



Index by Part Description
Index by Part Description
A
ACCUMULATOR GUARD LOWER,  . . . . . . . . . . . . . . . . . . . . . . . . . . .61
ACCUMULATOR GUIDE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . .69
ACTUATOR AND SLITTER ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . .69
ACTUATOR MOUNT ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
ACTUATOR, 115 V - 25 LOAD17” STROKE FEEDBACK,  . . . . . . . . .17
ADJUSTER, SPRING TENSION,  . . . . . . . . . . . . . . . . . . . . 20, 29, 36, 45
ASSEMBLY

SLITTER, FAR SIDE LH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15
SLITTER, NEAR SIDE, RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .15
SPINDLE DRIVE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 26, 37, 42

B
BAR, GUIDE, ACCUMULATOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
BEARING

BALL 45IDX58ODX7,  . . . . . . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41
BALL, 1ID X 2 OD X .500, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
BALL, 25MMX52MMX15MM, . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
BALL, 30MMX62MMX16MM, . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
BALL, 5/8 ID X 1 3/8 OD X .343,  . . . . . . . . . . . . . . . . . . . . . . 52, 56
EXPANSION, 1",  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20, 25, 36, 41
EXTENDED, 5/8, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11
FLANGE G300 15MM,17LG,  . . . . . . . . . . . . . . . . . . . 21, 26, 37, 42
FLANGE G300 18MM,17LG,  . . . . . . . . . . . . . . . . . . . 19, 33, 35, 49
FLANGE, 2-BOLT, 1” BORE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13
FLANGE, 3-BOLT 1” DIAMETER,  . . . . . . . . . . . . . . . . . . . . . . . . .13
HOUSING, FAR SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37, 42
HOUSING, NEAR SIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 26
NYLON 1/2IDX5/8ODX1/4LG, . . . . . . . . . . . . . . . . 19, 29, 35, 45
NYLON 3/4"ID X 7/8"0D X 1/4"LG, . . . . . . . . . . . . 20, 30, 36, 46
NYLON 5/16 ID X 3/4 OD X 3/32 LG,  . . . . . . . . . . 19, 29, 35, 45
NYLON 5/8IDX3/40DX1/4, . . . . . . . . . . . . . . . . . . . 20, 30, 36, 46
PILLOW BLOCK, 1, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
THRUST 1/4IDX11/16OD,  . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41

BELT
GEAR, 130 X LB037, 3/8” WIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . .11
TIMING 100T10/1060 BFX,  . . . . . . . . . . . . . . . . . . . . 20, 33, 36, 49
TIMING 100T10/610 BFX_,  . . . . . . . . . . . . . . . . . . . . 20, 29, 36, 45
TIMING, L050, OPEN END, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
TIMING, W/KEVLAR, PRO II, . . . . . . . . . . . . . . . . . . . . . . . . 51, 55

BEZEL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
BLADE

10" HIGH-SPEED STEEL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
SCISSOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41

BLOCK, ACCUMULATOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
BOLT

10/14 CENTRIC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
10/14 ECCENTRIC, W/ NUT, . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55

BRACKET
6 HOLE INSIDE CORNER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .17
ATTACHMENT , LH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .7
ATTACHMENT, RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .7
E-CHAIN MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
E-CHAIN, MATERIAL SLIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
INNER LOCK SWITCH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
LEG, SLIDE, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .7
MATERIAL SLIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .7
MNT, E-CHAIN, SM FEMALE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
MOUNT, SMALL, MALE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
PHOTO EYE PRO ME,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9

PIVOT, D-229 BIMBA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PIVOT, L/H,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
PIVOT, R/H,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
SENSOR, MATERIAL SLIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
SLITTER MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42
SWITCH MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
UPPER CONVEYOR, . . . . . . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42

BREAKER
CIRCUIT, 10A, 2 POLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
CIRCUIT, 10ADC, 1 POLE GE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
CIRCUIT, 15A, 3 POLE H, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
CIRCUIT, 2A, 2 POLE, XCRV,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
CIRCUIT, 30A, 3 POLE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

BUSHING
TAPER BORE 3/4", . . . . . . . . . . . . . . . . . . . . . . . . . . . .19, 29, 35, 45
TAPERLOCK,1008 X 3/4”W/INTEGRALKEY, . . . . . . . . . . .52, 56
TAPERLOCK,2012X1”W/INTEGRAL KEY,  . . . . . . . . . . . . .52, 56

C
CAP SPRING, SLITTER BLADE, . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42
CARRIER, CABLE, E-CHAINE, SMALL,  . . . . . . . . . . . . . . . . . . . . . . . . 9
CHAIN, #40, 1/2 PITCH X 26” LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
CLAMP, BLOCK, TIMING BELT, . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
CLEVIS, MODIFIED, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
COLLAR, 1” ID X 1.75” OD X .363 WIDTH,  . . . . . . . . . . . . . . . . . . . . . 13
COLLAR, STEEL PLATED, ZINC, 1,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
COMPUTER, AXIOM, DOC+PCI,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
CONTACTOR

GE, 24VDC, 10A, 3P, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
GE, 24VDC, 32A, 4P, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
MECH INTER, GE #BEL02, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66

COUPLING
JAW TYPE 3/8 BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
JAW TYPE, 5/8 BORE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

COVER
GEAR HOUSING, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 25, 37, 41
GEAR HOUSING, UPPER BLADE, . . . . . . . . . . . . . .21, 25, 37, 41
PULLEY CAVITY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55

CROSS CUT ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
CYLINDER

1-1/2” BR X 3” STROKE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PNEUMATIC, BIMBA,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59

D
DISC

BLADE RETAINING, . . . . . . . . . . . . . . . . . . . . . . . . . .19, 25, 35, 41
SPINDLE RETAINING, . . . . . . . . . . . . . . . . . . . . . . . .20, 25, 36, 41

DISCONNECT
BODY 30A NEW SLITR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
STD, SHAFT 52MM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

DRAWING
ACTUATOR MOUNT ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . 15
MOUNT PHOTO EYE GUIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
SHARPENER, CROSS-CUT, . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55

E
EXTRUSION

1530-LITE, 3” X 1.5” X 102” LONG, . . . . . . . . . . . . . . . . . . . . . . . . 17
1530-LITE, 3” X 1.5” X 6.0” LONG,  . . . . . . . . . . . . . . . . . . . . . . . . 17
CROSSCUT 3" X 3" X 136",  . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
LINEAR SHAFT CLAMP, 68” LONG,  . . . . . . . . . . . . . . . . . .51, 55

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter75



Index by Part Description
SLITTER MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 25, 37, 41

F
FRAME, ACCUMULATOR GUARD UPPER,  . . . . . . . . . . . . . . . . . . . .61

G
GEAR

SPUR MOD. 50T , 20PA, STEEL, . . . . . . . . . . . . . . . . 21, 25, 37, 41
SPUR MOD. 50T, 20PA, PLASTIC, . . . . . . . . . . . . . . 21, 25, 37, 41
SPUR, MOD 50T, 20PA, STEEL,  . . . . . . . . . . . . . . . . 21, 25, 37, 41
SPUR, MOD., 50T, STEEL,  . . . . . . . . . . . . . . . . . . . . . 21, 25, 37, 41
SPUR, MOD., IDLER, PLASTIC, . . . . . . . . . . . . . . . . 21, 25, 37, 41

GEARMOTOR, 1.5HP, 324RPM,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
GEARMOTOR, THREE PHASE, FLANGE,  . . . . . . . . . . . . . . . . . . . . . .11
GUARD

DOOR, UPPER FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
FRONT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
FRONT, RIGHT, SCP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
PANEL, 18",  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
REAR LEFT SPC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
REAR RIGHT SPC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61
SPC LH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61

GUIDE
BAR MOUNT, RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
BAR MOUNT. LH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

H
HELP, HOW TO GET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3
HOUSING

BEARING OFFSET HOLE, . . . . . . . . . . . . . . . . . . . . . 21, 25, 37, 41
CROSSCUT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
CYLINDER, SHARPENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
GEAR, LOWER CONVEYOR, . . . . . . . . . . . . . . . . . . 21, 25, 37, 41
GEAR, UPPER CONVEYOR, . . . . . . . . . . . . . . . . . . . 21, 25, 37, 41
SPRING LINK,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59

HUB, KEYLESS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 33, 35, 49

I
INFEED ROLLERS ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
INSERT, COUPLER, JAW JZ2N,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11
INSTRUCTION

HOW TO ORDER PARTS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .3
HOW TO READ TABLES IN THIS MANUAL,  . . . . . . . . . . . . . . .3

INVERTER
2HP, YASKAWA, CIMR-V7AM21P51, . . . . . . . . . . . . . . . . . . . . . .65
4KW, YASKAWA, CIMR-V7AM20P41, . . . . . . . . . . . . . . . . . . . . .65

J
JOINT BRACKET MATERIAL SLIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . .7

L
LATCH, ADJUSTABLE GRIP, LH/RH,  . . . . . . . . . . . . . . . . . . . . . . . . .61
LEG, PEDESTAL SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .7

M
MANUAL, GRIBETZ PARTS CENTER,  . . . . . . . . . . . . . . . . . . . . . . . . . .3
MATERIAL SLIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
MOTOR

ASSEMBLY MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
GEAR, 1/3 HP, 67RPM, FACE MOUNT, . . . . . . . . . 20, 25, 36, 41
GEAR, 3/4 HP, #SKIS63AZ-80S/4 BRE,  . . . . . . . . . . . . . . . . . . . .13

MOUNT
IDLER DRIVE ASSEMBLY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9
LENGTH SENSE BAR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9

MOTOR ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
MOTOR, ASSY LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .37, 42
MOTOR, ASSY RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22, 26
PHOTOCELL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
PHOTOELECTRIC EYE SENSOR, FOR, . . . . . . . . . . . . . . . . . . . . 69
SLITTER MOTOR MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
UPPER CONVEYOR, . . . . . . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42

N
NUT, 10-32 HEX,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59

O
OVERLOAD, DIN RAIL ADAPTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
OVERLOAD, GE, 1.0-1.5, RT1G, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

P
PANEL

MATERIAL SLIDE, 48 X 70,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
MOD. SUPER P/C, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

PANEL CUTTER GUARDS, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
PLASTIC BEARING, NYLON 5/8 ID,3/4 0D,  . . . . . . . . .29, 33, 45, 49
PLASTIC BEARING, NYLON 5/8 ID,3/4 OD, . . . . . . . . . . . . . . . .19, 35
PLATE

1/4" X 1" X 4.5", . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 30, 36, 46
1/4" X 1" X 4.5", LH, . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45
1/4"X1"X4.5"LG W/ TAP HOLES, . . . . . . . . . . . . . . .20, 30, 36, 46
1/4” X 1 1/2” X 2 1/2” LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
1/4”X 1 1/4” X 24” LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
BELT ATTACHMENT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
BOT. CNVR. BELT SUPPORT,  . . . . . . . . . . . . . . . . . .21, 33, 37, 49
BOTTOM CONVEYOR BELT LH, . . . . . . . . . . . . . . . . . . . . . . . . . 37
BOTTOM CONVEYOR BELT RH, . . . . . . . . . . . . . . . . . . 21, 33, 49
CROSSCUT IDLER MOUNT, . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
CROSSCUT MOTOR MOUNT,  . . . . . . . . . . . . . . . . . . . . . . . .51, 55
GUIDE LINKAGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 30, 36, 46
LIMITED SWITCH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
LINKAGE, UPPER BLADE,  . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45
MATERIAL GUIDE LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .38, 42
MATERIAL GUIDE RH,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 26
MOUNT SHARPENER CROSS CUT,  . . . . . . . . . . . . . . . . . . . . . . 59
MOUNT, CROSSCUT EXTRUSION, . . . . . . . . . . . . . . . . . . . .51, 55
MOUNTING DC CENSOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . .52, 56
PIVOT UPPER BELT ASSY., . . . . . . . . . . . . . . . . . . . .20, 30, 36, 46
RESISTER MTG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
SHARPENER BASE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
SLITTER ACTUATOR EXTRUSION,  . . . . . . . . . . . . . . . . . . . . . . 17
SLITTER SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42
STEEL, INFEED ASSEBMBLY RH,  . . . . . . . . . . . . . . . . . . . . . . . . 13
STEEL, INFEED ASSEMBLY LH, . . . . . . . . . . . . . . . . . . . . . . . . . . 13

PLC, PLCDIR DL205
8 IN 24VDC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
8 OUT RELAY,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
ANALOG V IN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66
BASE, 9SL24DC,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
CPU, D2-240,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66

PLC, PLCDIR, DL205
ETHRNET COM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 66

PLUG SPRING LINK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
POLYCARBONATE, 1/4 X 22.25 X 23,  . . . . . . . . . . . . . . . . . . . . . . . . . 61
POSITIONER, CUTTER HEAD BLADE,  . . . . . . . . . . . . . . . . . . . . .51, 55
POTENTIOMETER, 10K 10 TURN,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
POWER SUPPLY

24VDC, 480W,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
IDEC 12VDC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

76Pro ME



Index by Part Description
IDEC, 24VDC, 4.2A, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
PULLEY

IDLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
MOD, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 29, 35, 45
MOD. AL105TK10/24-0, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .45
MOD. AL105TK10/24-0,,  . . . . . . . . . . . .19, 21, 29, 33, 35, 37, 49
MOD. TIMING 1" BORE, T10/12, . . . . . . . . 19, 29, 33, 35, 45, 49
PHENOLIC BODY, BALL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
TIMING, 16XLB037, 3/8 BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . . .11
TIMING, ASSEMBLY 1/2 BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . .11
TIMING, MODIFIER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
TIMING, P10L050, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11
TIMING, TB28H100,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
TIMINT TB14H100,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55

R
RAIL

DIN 24 LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
DIN 6 1/2 LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
DIN, 9 1/2 LG., . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63

RELAY
MURR# 52102, 24 VDC, DPDT, . . . . . . . . . . . . . . . . . . . . . . . . . . . .66
MURR# 52102, 24 VDC, SPDT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .66

RESISTOR, BRAKING-MITSUBISHI,  . . . . . . . . . . . . . . . . . . . . . . . . . . .66
RING

EXTERNAL SPIRAL, 25MM, . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
RETAINING EXT 45X1.6, . . . . . . . . . . . . . . . . . . . . . . 21, 26, 37, 42

ROD END, FLAT TOP SWIVEL W/O SHIELD,  . . . . . . . . . . . . . . . . . .59
ROLLER

.754" ID X 1.250" X 4.125" LG, . . . . . . . . . . . . . . . . . . . . . . . . . . 22, 33
4-1/2” X 96” BODY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .13
754" ID X 1.250" X 4.125" LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . 38, 49
ELECTRIC PANEL CUTTER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
LINEAR RAIL,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
SLIDE GUIDE ASSY.,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .61

S
SCREW

BUT HD CAP 1/4-20 X 3/4, . . . . . . . . . . . . . . . . . . . . 19, 29, 35, 45
FLANGED BHSCS, 5/16X5/8,  . . . . . . . . . . . . . . . . . 19, 29, 35, 45
HEX HD CAP 3/8-16 X .75 LG, . . . . . . . . . . . . . . . . . 22, 33, 38, 49
HX HD CAP 5/16-18X1/2, . . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41
HX HD CAP 5/16-18X3/4, . . . . . . . . . . . . . . . . . . . . . 19, 29, 35, 45
SHOULDER, 1/4 X 3/8,  . . . . . . . . . . . . . . . . . . . . . . . 19, 29, 35, 45
SOC FLT HD 10-32 X 3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
SOC FLT HD 6-32X3/8,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 56
SOC HD CAP 10-32 X 1 3/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
SOC HD CAP 10-32X3,  . . . . . . . . . . . . . . . . . . . . . . . . 20, 29, 36, 45
SOC HD CAP 3/8-16 x 2 1/4,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .59
SOC HD CAP M8 X 30, . . . . . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41
UPPER BLADE TENSIONER,  . . . . . . . . . . . . . . . . . . 20, 25, 36, 41

SHAFT
IDLER GEAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 25, 37, 41
IDLER PULLEY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 55
IDLER PULLEY, 0.624 DIA, . . . . . . . . . . . . . . . . . . . . 22, 33, 38, 49
LINEAR RAIL, 136” LONG, . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
LOWER BELT .624 DIA, . . . . . . . . . . . . . . . . . . . . . . . 20, 33, 36, 49
SPINDLE, UPPER BELT,  . . . . . . . . . . . . . . . . . . . . . . 20, 29, 36, 45
STAINLESS, 3/5"DIAX4.65"LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . .30
TIGHTENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51, 55
TRANSVERSE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .11

SHARPENER - CROSS CUT,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .69
SHARPENER, #4577059 W/150 GRIT,  . . . . . . . . . . . . . . . . . . . . . . . . . .59
SHF, SST, 1” DIAMETER X 4.75” LG,  . . . . . . . . . . . . . . . . . . . . . . . . . . .13

SHFT
SST, 1-3/16” DIAMETER X 8-5/8” LG, . . . . . . . . . . . . . . . . . . . . . 13
STAINLESS, 3/5"DIAX4.65"LG, . . . . . . . . . . . . . . . . . . . . 20, 36, 46

SHIM, 5/81D X 7/80D X 1/32,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
SHT

IDLER,SELF TRACKING PUL.,  . . . . . . . . . . . . . . . . .19, 29, 35, 45
PLATE, SLITTER ASSY.,  . . . . . . . . . . . . . . . . . . . . . . .20, 33, 36, 49
SLITTER UPPER BELT, .624 OD, . . . . . . . . . . . . . . . .19, 29, 35, 45

SLIDE
15 SERIES. LONG, SINGLE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
MATERIAL, WELD LH 90, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
MATERIAL, WELD RH 90, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

SLIDING BLOCK, SLIDER,  . . . . . . . . . . . . . . . . . . . . . . . . .19, 33, 35, 49
SLITTER ASSY, LH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
SLITTER ASSY, RH, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 69
SOLENOID

24VAC, TELEMEC, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
24VDC, TELEMECANIQUE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63

SPACER
5/8 "ID X 3/4" OD X 7/8" LG,  . . . . . . . . . . .19, 29, 33, 35, 45, 49
ALUM, 2" X 1" X .55" LG, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
PHOTO EYE SENSOR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
PLATE DC SENSOR,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .52, 56
SHARPENER,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
TIMING PULLEY.,  . . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45
UPPER TIMING PULLEY, . . . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45

SPINDLE
CROSSCUT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
DRIVEN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .21, 25, 37, 41
MTR, UPPER BELT CAP,  . . . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45

SPRING
CPRSN, .625ODX.780LG, . . . . . . . . . . . . . . . . . . . . . . .21, 26, 37, 42
CPRSN, 5/16 OD X 2 LG,  . . . . . . . . . . . . . . . . . . . . . .20, 29, 36, 45

SPRINK CPRSN, 5/16” ODX 1” LG, .035 WIRE DIA, . . . . . . . . . . . . . 59
SPROCKET, 40BS20 X 1” BORE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
STEEL, 11GAGE, SIDE GUARD LH & RH,,  . . . . . . . . . . . . . . . . . . . . . 61
SUPPORT, ACCUMULATOR ROLLER,  . . . . . . . . . . . . . . . . . . . . . . . . . 5
SWITCH

LIMIT, STI# CI22-SA, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
PRESSURE, MODULAR, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
SAFETY INTERLOCK, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
SAFETY, ACTUATOR B3, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61

T
TERM

2.5 CLP, 3X#12, BGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
2.5 CLP, 3X#12, BLU,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
2.5 CLP, 3X#12, GRN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
2.5 CLP, END, BGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
4.0 CLP, 2X#10, BGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
4.0 CLP, 2X#10, GRN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
4.0 CLP, END, BGE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65
BGE, END CLAMP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 65

TERMINAL BLOCK, END CLAMP, . . . . . . . . . . . . . . . . . . . . . . . . .63, 65
TRACK, ECHAIN, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .52, 56
TUBE

GUIDE MATERIAL SLIDE 85” LG, . . . . . . . . . . . . . . . . . . . . . . . . . 9
SPACER, SLIDE MATERIAL, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
UPPER LEG SUPPORT, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

V
VALVE

ELECT-PNEUM 3/2 NNP,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63
HEAD & TAIL MODULE SET, . . . . . . . . . . . . . . . . . . . . . . . . . . . . 63

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

Panel Cutter77



Index by Part Description
SOLENOID, 4 WAYS/2 POS,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .63

W
WASHER

FLAT, 3/8 SAE HARD, . . . . . . . . . . . . . . . . . . . . . . . . 22, 33, 38, 49
FLAT, 5/16 SAE HARD, . . . . . . . . . . . . . . . . . . . . . . . 19, 29, 35, 45
NYLON 1/2 ID X 11/16 OD X 1/32 THICK., . . . . . . . . . . . . . . . .45
NYLON 1/2 ID X 11/16 OD X 1/32THICK.,  . . . . . . . . .20, 29, 36
NYLON, 5/8ID X OD 13/16 X 1/16 THK, . . . . . . . . 20, 30, 36, 46
NYLON, 750ID X OD 1.0 X 1/16 THK,  . . . . . . . . . . 20, 30, 36, 46
SPLIT #3/8 LOCK MED., . . . . . . . . . . . . . . . . . . . . . . 22, 33, 38, 49
SPLIT, 5/16 LOCK, MEDIUM,  . . . . . . . . . . . . . . . . . 19, 29, 35, 45
SPLIT, M8 LOCK MED,  . . . . . . . . . . . . . . . . . . . . . . . 19, 25, 35, 41

SPRING GUIDE, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .20, 25, 36, 41
THRUST 1/4IDX11/16OD, . . . . . . . . . . . . . . . . . . . . .19, 25, 35, 41
THRUST, 1” ID X 2” OD X 1/8 THICK,  . . . . . . . . . . . . . . . . .51, 55

WEDGE, BELT CLAMP, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .51, 55
WELD’T

ACTR BRKT, FIX SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
ACTR BRKT, MVBL LH SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
ACTR BRKT, MVLB SIDE,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
GEAR / SPRKT, ASSEMBLY, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
GEAR / SPROCKET,  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PLATE, TAKE-UP ROLLER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
PLATE, TAKE-UP ROLLER LH,  . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p

78Pro ME


	Title Page Pro ME Panel Cutter Parts Manual
	Copyright and Trademarks
	Table of Contents
	Pro ME Panel Cutter
	Introduction
	CD-ROM Navigation
	How to Read the Tables
	How to Get Additional Help
	How to Give Your Feedback

	Accumulator Guide Assembly (J398270600)
	Material Slide (J398270700)
	Mount for Photoelectric Eye Sensor (J504112339)
	Motor Assembly - Mount (J504112328)
	Infeed Rollers Assembly Kit (J398271000)
	Actuator & Slitter Assembly (J398271100)
	Actuator Mount Assembly (J598271101)
	Drawing Slitter Assembly, Near Side, RH (J598276100)
	Slitter Assembly Gear Configuration RH (J598276094)
	Slitter Assembly Gear Configuration RH (J598276094)
	Slitter Assembly, Upper Conveyor Configuration, Right Hand (J598276095)
	Slitter Assembly Right Hand Lower Conveyor Configuration (J598276096)
	Slitter Assembly, Far Side, LH (J598276101)
	Slitter Assembly Gear Configuration - Left Hand (J598276097)
	Slitter Assembly - Left Hand Upper Conveyor Configuration (J598276098)
	Slitter Assembly - Lower Conveyor Configuration, Left Hand (J598276099)
	Crosscut Assembly Kit (J398271200) Sheet 1 of 2
	Crosscut Assembly Kit (J398271200) Sheet 2 of 2
	Sharpener - Cross Cut (J504112365)
	Panel Cutter Guards (J398271300)
	Valve Assembly (J598271227)
	Panel Assembly (J521019004)
	Panel Terminals (J521019004)

	Index by Part Number
	Index by Part Description



